4-8 [POWER TRAIN, CHASSIS GROUP (SUSPENSION ROLL BARS)
NO _ [PART NO PART NAME QT |SOURCE NOTE/COMMENTS  |CAST
1154610-95N STABILIZER, FRONT 1 |SAFETY DEVICES
2|54611-95N BLADE, STABILIZER 2 [SAFETY DEVICES
3|54612-95N HOLDER, BLADE 2 [SAFETY DEVICES
4[54613-95N HOLDER, STABILIZER 2 [SAFETY DEVICES
5/54614-95N BRKT, STABILIZER 2 [SAFETY DEVICES
6/56230-95N STABILIZER, REAR 1 |SAFETY DEVICES
7]56234-95N BRKT RIGHT, STABILIZER REAR 1 |SAFETY DEVICES
8]56235-95N BRKT LEFT, STABILIZER REAR 1 |SAFETY DEVICES
9156261-47B01 ROD-CONNECT, STAB 4 |TOMITA/NISSAN
10{FMB3016DU FLANGE BUSH 4 |SAFETY DEVICES
11]SP3/35 SPRING PIN (3 X 35 AW) 2 [SAFETY DEVICES
12|B8/16 BOLT M8 X 1.25 L:18(CAP SCREW) 10 | INDFAST
13[NL8 LOCK NUT M8 X 1.25 4 |INDFAST
14[NL10F LOCK NUT M10 X 1.25 4 |INDFAST
15[WS8 SPRING WASHER M8 4 |INDFAST
16{W10 WASHER M10 8 [INDFAST
17{WS10 SPRING WASHER M10 4 |INDFAST
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